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RECOMMENDED SPARE PARTS LIST

WEAR PARTS
PART NO. DESCRIPTION
SPPV02438 BRUSH, SCRUB, DISK, 28CM PYP, MEDIUM [STANDARD]
SPPV02580 BRUSH, SCRUB, DISK, 28CM PYP, SOFT [OPTION]
SPPV02581 BRUSH, SCRUB, DISK, 28CM PYP, HARD [OPTION]
SPPV02582 DRIVER ASM., PAD, 28CM
SPPV02583 PAD, SCRUB, 28CM, WHITE, [PKG OF 5 PADS]
SPPV02584 PAD, SCRUB, 28CM, RED, [PKG OF 5 PADS]
KTRI06148 BLADE KIT, SQUEEGEE, 28CM, LINATEX, FRONT [STANDARD]
KTRI06149 BLADE KIT, SQUEEGEE, 28CM, LINATEX, REAR [STANDARD]
KTRI06150 BLADE KIT, SQUEEGEE, 28CM, GUM RUBBER, FRONT [OPTION]
KTRI06151 BLADE KIT, SQUEEGEE, 28CM, GUM RUBBER, REAR [OPTION]
KTRI06152 BLADE KIT, SQUEEGEE, 28CM, PYU, FRONT [OPTION]
KTRI06153 BLADE KIT, SQUEEGEE, 28CM, PYU, REAR [OPTION]
SERVICE PARTS
PART NO. DESCRIPTION
MPVR12311 WHEEL, FRONT, WALL ROLLER
KTRI06154 SQUEEGEE ASM., 28CM, LINATEX, FRONT [STANDARD]
KTRI06155 SQUEEGEE ASM., 28CM, LINATEX, REAR [STANDARD]
MECEO00813 BOARD MAIN RV1 CS5 (HANDLE)
MECEO00814 BOARD MAIN RV1 CS5 36VDC
MECI00588 MICROSWITCH
MECI00681 SWITCH
MFVR00305 DRIVE DISK
KTRI06361 MOTOR, BRUSH, 36V, 100W, W/KEY
KTRI06106 CARBON BRUSH, BRUSH MOTOR
MOCC00481 MOTOR, VACUUM
MPVR12254 SWITCH ON-OFF
MPVR12348 FILTER CS5 SOLUTION TANK
MPVR12484 FILTER, AIR INLET
PPEL00140 PUMP 24VDC
RTRTO00708 WHEEL D.200
TBFX01282 HOSE, REAR SQUEEGEE
TBFX01283 HOSE, FRONT SQUEEGEE
KTRI06048 COVER ASSY, RECOVERY TANK [CS5]
KTRIO6097 TANK ASM., RECOVERY
GUGO00622 GASKET, RECOVERY TANK LID
KTRI06104 TANK ASM., SOLUTION
KTRI06105 VALVE KIT, SUCTION
KTRIO6057 BATTERY, LITHIUM ION, 36V, 5.5AH
KTRI06058 BATTERY, LITHIUM ION, 36V, 7.5AH
BACA00263 CHARGER, BATTERY, 36VDC
MECB02131 CORD, POWER, CHARGER, 120V [NA]
MECB02130 CORD, POWER, CHARGER, 230V [CE]
MECB02135 CORD, POWER, CHARGER, 230V [UK]
MECB02133 CORD, POWER, CHARGER, 240V [CN]
MECB02134 CORD, POWER, CHARGER, 220V [BRZ]
MECB02142 CORD, POWER, CHARGER, 220V [S KOREA]
MECB02180 CORD, POWER, CHARGER, 220V [AUS]
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PARTS LIST

BRUSHES / PAD DRIVER AND PADS

Ref. Part No. Mfd. Date Description Qty.

1 SPPV02438 ( ) BRUSH, SCB, DISK, 28CM PYP, MED (STANDARD) 1

1 SPPV02580 ( )  BRUSH, SCB, DISK, 28CM PYP, SOFT (OPTION) 1

1 SPPV02581 ( )  BRUSH, SCB, DISK, 28CM PYP, HARD (OPTION) 1

2 SPPV02582 ( ) PAD DRIVER, 28CM (OPTION) 1

3 SPPV02583 ( ) PAD, SCRUB 28CM, WHITE, PKG OF 5 1

3 SPPV02584 ( ) PAD, SCRUB 28CM, RED, PKG OF 5 1
Tennant CS5 (04-2022) 5



PARTS LIST

FRAME AND BATTERY GROUP
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PARTS LIST

FRAME AND BATTERY GROUP

Ref. Part No. Mfd. Date Description Qty.
1 MPVR12254 ( ) SWITCH ON- OFF CS5 1
2 MPVR12288 ( ) CONNECT.BRACKET CS5BUTTON ON- OFF 1
3 VTVT01494 ( ) SCREW TC+ M.3,5-10 10
4 MPVR12664 ( ) CRANKCASE REAR CS5 1
5 897669 ( ) SCREW STS KN1031- Neu 4x16 - H2 9
6 MECB02081  ( ) BOARD, PCB, WIRING [COMPL.] 1
7 VTVR00636 ( )  WASHER 5x20 UNI6593 INOX 4
8 897644 ( )  WASHER D. 5 INX GRW UNI 1751 4
9 897170 ( ) SCREW TE 5X20 2
10 RTRT00708 ( )  WHEEL D.200 CS5 2
11 897145 ( ) SCREW TE 5X16 UNI5739 INX 2
13 LAFN11375 ( ) ARM 2
14 ALTR00107 ( )  SHAFT 2
15 VTRS00017 ( )  WASHER STEEL INOX 4X12 5
16 LAFN11383 ( ) SPACER 4
17 MPVR12274  ( ) SUPPORT REAR SQUEEGEE CS5 2
18 MPVR12668  ( ) FRAME CS5 1
19 MPVR12348 ( ) FILTER CS5 SOLUTION TANK 1
20 MLMLO00508  ( ) SPRING RH FLOOR WIPER 1
21 LAFN11376 ( ) LEVER 1
22 MLMLO0509  ( )  SPRING LH FLOOR WIPER 1
23 MPVR12228 ( ) CRANKCASE BRUSH CS5 1
24 LAFN11377 ( ) PLATE 2
25 VTVT01494 ( ) SCREW TCB 3,5X10 4
26 MPVR12311 ( )  WHEEL FRONT SQUEEGEE 1
27 MPVR12452  ( ) COVER CS5 1
28 ITSO00107 ( ) INSULATOR CS5 1
29 MPVR12222 ( ) LEVER RIGHT 1
30 VTRS00612 ( )  WASHER D.12 X 36 INOX 2
31 MPVR12224  ( ) PINCS5 2
32 ALTR00108 ( )  SHAFT 2
33 KTRIOB057*  ( ) BATTERY, LITHIUM ION 36V, 5.5AH 1
33 KTRIO6058*  ( ) BATTERY, LITHIUM ION 36V, 7.5AH 1
34 ITSO00108 ( ) INSULATOR CS5 1
35 MPVR12223 ( ) LEVER LEFT 1
36 MPVR12453 ( ) SPRING CS5 2
37 MLMLO0512  ( )  SPRING CS5 ON- OFF 1
38 VTVT01489 ( ) SCREW TCB-TC 3.5X32 1
39  BACA00263 ( ) CHARGER, 36VDC (Compatible w/ 5.5AH & 7.5Ah Battery) 1
40 MECB02131 ( ) CORD, POWER, CHRGR, 120V [NA] 1
40 MECB02130 ( ) CORD, POWER, CHRGR, 230V [CE] 1
40 MECB02135 ( ) CORD, POWER, CHRGR, 230V [UK] 1
40 MECB02133 ( ) CORD, POWER, CHRGR, 240V [CN] 1
40 MECB02180 ( ) CORD, POWER, CHRGR, 240V [AUS] 1
40 MECB02134 ( ) CORD, POWER, CHRGR, 220V [BRZ] 1
40 MECB02142 ( ) CORD, POWER, CHRGR, 220V [S KOREA] 1
41 KTRI06198 ( ) LABEL KIT, MACHINE, CS5 1
42 897574 ( ) SCREW, TCB, TC, M5X10, UNI9707, TZ 2
43 VTVT01491 ( ) SCREW STS KN1031- Neu 4x16 - H2 2

* CS5 Call2Recycle Battery Program available in the US and Canada. HELP protect our environment!
Call 1- 800- 822- 8837 or go to www.call2recycle.org/locator/ to find the nearest drop off site for FREE CS5 battery disposal.
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PARTS LIST

CONTROL HANDLE GROUP
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PARTS LIST

CONTROL HANDLE GROUP

Ref. Part No. Mfd. Date Description Qty.
1 VTVT28553 ( ) SCREW TCB-TC 3.5X16 4
2 VTRS00017 ( )  WASHER STEEL INOX 4X12 2
3 MPVR12269 ( ) LEVERCS5 1
4 MPVR12671 ( ) SUPPORT ANTERIOR BOARD CS5 1
5 MFVR00317 ( )  HANDLE ALUMINIUM CS5 1
6 897574 ( ) SCREW SELF TAPPING 4.8X9.5 SUS 2
7 MPVR12260 ( )  ARTICULATION HANDLE CS5 1
8 VTDD01693  ( ) NUT, M5, INOX 6
9 VTDD01699  ( ) NUT M6 INOX+ZINC.B. 1
10 897384 ( )  WASHER D. 5X14 INX 6
11 MPVR12259 ( ) SUPPORT HANDLE CS5 1
12 ETET16760 ( ) LABEL, CONSOLE 1
13 MPVR12278 ( ) GLASS BOARD CS5 1
14 GUGO00620 ( ) MOUSSE BOARD CS5 1
15 MPVR12281 ( ) BLADE LH PADDLE CS5 1
16 MPVR12676  ( ) BASE CS5BOARD 1
17 VTVT01494 ( ) SCREW TC+ M.3,5-10 15
18 MECEO00813 ( ) BOARD MAIN RV1 CS5 1
19 MLMLO00518  ( )  SPRING TOUCH CS5 4
20 MPVR12266 ( ) LEVER CS5 1
21 MPVR12280 ( ) BLADE RH PADDLE CS5 1
22 MPVR12675 ( ) BOARD CS5 1
23 MLMLO0505  ( ) SPRING PADDLE 1
25 MPVR12258 ( ) SUPPORT HANDLE CS5 1
26 VTVT01488 ( ) SCREW M6X40 UNI933 A2 2
27 LAFN11415 ( ) PIN HANDLE CS5 18
28 MPVR12289 ( ) BLOCK CS5BUTTON ON- OFF 1
29 897105 ( ) NUT M6 INOX+ZIN. 4
30 MFVR00320 ( )  SUPPORT 1
31 MPVR12261 ( ) RACKHANDLE CS5 1
32 MLMLO00503  ( )  SPRING BLOCK ARTICULATION HANDLE 1
33 897538 ( ) WASHERD.14 1
34 MPVR12270 ( ) LEVER CS5 1
35 897106 ( )  WASHER D.6 UNI 6592 INOX 2
36 897446 ( ) SCREW TBEIM 6-16 2
37 VTVT01492 ( ) SCREW STS KN1038 5x16 - T20 2
38 VTVTO1717 ( ) SCREW M3x8 UNI9707 ZN 3
39 MPVR12670 ( ) SUPPORT REAR BOARD CS5 1

40 MPVR12669 ( ) LEVER ANTERIOR SQUEEGEE CS5 1
41 MPVR12674 ( ) SUPPORT OUTLET HANDLE CS5 1
42 MPVR12673 ( ) COVERING OUTLET HANDLE CS5 1
43 VTVT00890 ( ) SCREW TC+ M.4-40 2
44 LAFN11397 ( ) ROD CS5 HANDLE 1
45 MPVR12672  ( ) CAP OUTLET HANDLE CS5 1
46 MECI00588 ( )  MICROSWITCH 1
47 MPVR12486  ( ) SUPPORT CS5 1
48 VTVTO01073 ( ) SCREW STS KN1039 6x16 - T25 A2 4
49 MECB02082 ( )  WIRING, DISPLAY, CS5 1
50 VTVT01484 ( ) SCREW TCEI 6X60 INOX 1

Tennant CS5 (04- 2022)



PARTS LIST

SQUEEGEE DIVERTER VALVE GROUP
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PARTS LIST

SQUEEGEE DIVERTER VALVE GROUP

Ref. Part No. Mfd. Date Description Qty.
\Y A KTRI06105 ( ) VALVE KIT, SUCTION [CS5] 1
A 1 MPVR12256  ( ) COVER VALVE CS5 1
A 2 N/A ( ) SCREW M3X40 A2 CROSSHEAD 1
A 3 897151 ( ) SCREW TE M 4X 10 INX 2
A 4 N/A ( ) SHAFT 1
A 5 N/A ( ) O-RING NBR70 5,8X1,78 1
A 6 MLMLO00510  ( )  SPRING VALVE 1
A 7 N/A ( ) BRACKET 1
A 8 897384 ( )  WASHER D. 5X14 INX 1
A 9 VTDD15517 ( ) NUT M5 INX 1
10 897276 ( ) NUT M4 ATB A2 1
11 VTRS00017 ( ) WASHER STEEL INOX 4X12 1
12 LAFN11372 ( ) LEVER 1
A 13 LAFN11392 ( ) SPACER 1
A 14 897453 ( ) SCREW TE M4x12 UNI 5739 INOX 1
A 15 N/A ( ) VALVE CS5 1
A 16 N/A ( ) BODY VALVE CS5 1
17 897669 ( ) SCREW STS KN1031- Neu 4x16 - H2 3
18 TBFX01283 ( ) HOSE, FRONT SQUEEGEE 1
19 TBFX01282 ( ) HOSE, REAR SQUEEGEE 1
A 20 897204 ( )  WASHER D. 4 GROVER A2 UNI1751 2
A 21 GUGO000621 ( ) GASKET CS5 1
A 22 MPVR12283 ( ) CAPCS5 1
A 23 9018496 ( )  NUT M 3 AUTOBL.DIN 985 IX.A2 1
V KIT

A INCLUDED IN KIT
N/A NOT AVAILABLE

Tennant CS5 (04- 2022)
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PARTS LIST

BRUSH MOTOR GROUP
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PARTS LIST

BRUSH MOTOR GROUP

Ref. Part No. Mfd. Date Description Qty.
1 LAFN11378 ( ) SPACER 2
2 MPVR12485 ( ) SMALL KNOB CS5 1
3 LAFN11373 ( ) BRACKET 1
4 MLMLO00524  ( )  SPRING LEVER TRACTION CS5 1
5 897156 ( )  WASHERD. 4 INX 1
6 VTVT00820 ( ) SCREW TC+ M.3,5-10 1
7 897287 ( ) SCREW TE 6X20 UNI5739 INX 7
8 897105 ( ) NUT M6 INOX+ZIN. 6
9 897644 ( )  WASHER D. 5 INX GRW UNI 1751 4
10 VTVT17720 ( ) SCREW TCEI M 5X16 INOX 4
11 MPVR12229 ( ) FLANGE SQUEEGEE CS5 1
12 VTVT13795 ( ) SCREW TCB-TC 5X12 SW.FORM 4
13 897129 ( )  WASHER D. 6 INX GRW UNI 1751 1
14 SPPV02438 ( ) BRUSH, SCB, DISK, 28CM PYP, MED (STANDARD) 1
15 897112 ( )  WASHER D. 6X18 INX UNI 6593 1
16 MFVR00305 ( ) DRIVE DISK CS5 1
17 897106 ( )  WASHER D.6 UNI 6592 INOX 2
18 LAFN11374 ( ) BRACKET 1
19 MLMLO0504  ( )  SPRING MOTOR BRUSH 1
20 MFVR00304  ( ) SUPPORT CS5 1
\Y 21 KTRI06361 ( ) MOTOR, BRUSH 100W, W/KEY [MOCCO00477] 1
KTRI06106 ( ) VR, BRUSH, MOTOR 4 PCS=1KIT [CS5] 1
A 22 VTVR29979 ( ) KEY, 6604 4X4X15, MOTOR 1
V KIT

A INCLUDED IN KIT

Tennant CS5 (04- 2022)
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PARTS LIST

VACUUM MOTOR GROUP
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PARTS LIST

VACUUM MOTOR GROUP

Ref. Part No. Mfd. Date Description Qty.
1 VTVT01491 ( ) SCREW STS KN1031- Neu 4x16 - H2 21
2 MPVR12253 ( ) COVER ELETTRONIC BOARD CS5 1
3 MECE00814  ( ) BOARD MAIN RV1 CS5 36VDC 1
3 MECB02081  ( )  WIRING CT5 COMPL.(BOARD+WIRES) 1
4 MPVR12247  ( ) SUPPORT VACUUM MOTOR CS5 1
5 MPVR12252 ( ) GASKET VACUUM MOTOR CS5 1
6 MPVR12484  ( ) FILTER, AIR INLET [CS5] 1
8 MPVR12249 ( ) FLANGE VACUUM MOTOR CS5 1
9 MPVR12248 ( ) SUPPORT LOWER VACUUM MOTOR CS5 1
10 MOCC00481 ( ) VACUUM CS5 1
11 ITSO00109 ( ) INSULATOR CS5 1
12 MPVR12677  ( ) FLANGE VACUUM MOTOR CS5 1
13 MPVR12290 ( ) SUPPORT BUTTON 1
14 MECI00681 ( ) SWITCH CS5 1
15 VTVT48694 ( ) SCREW TCB TC 5 X12 UNI 9707 TZ 8
16 MEVR02904  ( ) FAIR, LEAD 2
17 MECB02146  ( )  WIRING, VACUUM MOTOR, CS5 1
18 MEVR02701  ( ) FUSE 5X20 F2A 1
19 MEVRO01127 ( ) FUSES5X205AF 1
20 MEVR04016  ( ) FUSE5X206.3AT 1

Tennant CS5 (04- 2022)
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PARTS LIST

TANK GROUP
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PARTS LIST

TANK GROUP

Ref. Part No. Mfd. Date Description Qty.
\Y 1 KTRI06097 ( ) TANK ASSY, RECOVERY [CS5] 1
A 2 MPVR12282 ( ) CAPCS5 1
\Y 3 KTRI06048 ( ) COVER ASSY, RECOVERY TANK [CS5] 1
A 4 MLMLO0511 ( )  SPRING CS5 COVER 2
A 5 MPVR12238 ( ) LEVER LEFT 1
A 6 897669 ( ) SCREW STS KN1031- Neu 4x16 - H2 10
A 7 MPVR12539 ( ) GASKET COVER EPDM CS5 2
A 8 MPVR12237 ( ) LEVER RIGHT 1
A 9 897574 ( ) SCREW SELF TAPPING 4.8X9.5 SUS 2
A 10 N/A ( ) BASE COVER RECOVERY TANK CS5 1
A 11 MPVR12277  ( ) FLOATER CS5 2
A 12 GUGO000622 ( ) GASKET CS5 1
A 13 N/A ( ) COVER RECOVERY TANK CS5 1
\Y 14 KTRI06104 ( ) TANK ASSY, SOLUTION [CS5] 1
A 15 MPVR12350 ( )  VALVE D25 1
A 16 GUGO00618  ( )  O-RING NBR70 4106 EPDM70 1
A 17 MPVR12246 ( ) CAP SOLUTION TANK CS5 1
V KIT
A INCLUDED IN KIT
N/A NOT AVAILABLE
Tennant CS5 (04-2022) 17



PARTS LIST

SQUEEGEE GROUP

18

Tennant CS5 (05- 2020)



PARTS LIST

SQUEEGEE GROUP

Ref. Part No. Mfd. Date Description Qty.
1 897532 ( ) SCREW TE M 6X 25 UNI 5739 INX 4
2 LAFN11380 ( ) BRACKET 2
3 897105 ( ) NUT M6 INOX+ZIN. 3
4 MLMLO0506  ( )  SPRING RH FLOOR WIPER 1
5 MPVR12347 ( ) SMALL KNOB CS5 SQUEEGEE 4
6 897129 ( )  WASHER D. 6 INX GRW UNI 1751 2
7 897384 ( )  WASHER D. 5X14 INX 5
8 MPVR12233 ( ) BODY FRONT SQUEEGEE CS5 1
9 MPVR12234 ( ) JOINT FRONT SQUEEGEE CS5 1
\Y KTRI106148 ( ) BLADEKIT, SQUEEGEE, 28CM, LINATEX, STRAIGHT [STD] 1
A 10 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, REAR, LINATEX 1
A 11 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, FRONT, LINATEX 1
\Y KTRI06150 ( ) BLADEKIT, SQGE, 28CM, GUM RUB, STRAIGHT [OPTION] 1
A 10 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, REAR, GUM RUBBER 1
A 11 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, FRONT, GUM RUBBER 1
\Y KTRI06152 ( )  BLADEKIT, SQGE, 28CM, PYU, STRAIGHT [OPTION] 1
A 10 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, REAR, PYU 1
A 11 N/A ( ) BLADE, SQUEEGEE, STRAIGHT, FRONT, PYU 1
12 897450 ( ) SCREW TE M 6x45 INOX 2
13 LAFN11381 ( ) SPACER 5
14 MPVR12239 ( ) WHEEL CS5 6
\Y KTRI06149 ( )  BLADEKIT, SQGE, 28CM, LINATEX, PARABOLIC [STD] 1
A 15 N/A ( ) BLADE, SQGE, PARABOLIC, FRONT, LINATEX 1
A 16 N/A ( ) BLADE, SQGE, PARABOLIC, REAR, LINATEX 1
\Y KTRI06151 ( ) BLADEKIT, SQGE, 28CM, GUM RUB, PARABOLIC [OPTION] 1
A 15 N/A ( ) BLADE, SQGE, PARABOLIC, FRONT, GUM BUBBER 1
A 16 N/A ( ) BLADE, SQGE, PARABOLIC, REAR, GUM RUBBER 1
\Y KTRI06153 ( ) BLADEKIT, SQGE, 28CM, PYU, PARABOLIC [OPTION] 1
A 15 N/A ( ) BLADE, SQGE, PARABOLIC, FRONT, PYU 1
A 16 N/A ( ) BLADE, SQGE, PARABOLIC REAR, PYU 1
17 MPVR12232 ( ) JOINT REAR SQUEEGEE CS5 1
18 897635 ( ) SCREW M5x25 5
19 MPVR12231 ( ) BODY REAR SQUEEGEE CS5 1
20 897149 ( )  WASHER 4- 16 INOX A2 1
21 VTVT00820 ( ) SCREW TC+ M.3,5-10 1
22 VTDD00297  ( )  NUT M5INXZINC 5
23 LAFN11385 ( ) SPACER 2
24 897106 ( )  WASHER D.6 UNI 6592 INOX 2
25 MPVR12230 ( ) SUPPORT SQUEEGEE CS5 1
26 MLMLO00507  ( )  SPRING LH FLOOR WIPER 1
27 VTVT01496 ( ) SCREW M6X130 1
28 KTRI06155 ( ) SQUEEGEE ASM., 28CM, LINATEX, PAROBOLIC [STD] 1
29 KTRI06154 ( ) SQUEEGEE ASM., 28CM, LINATEX, STRAIGHT [STD] 1
V KIT

A INCLUDED IN KIT
N/A NOT AVAILABLE

Tennant CS5 (04- 2022)
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PARTS LIST

SOLUTION PUMP GROUP

Ref. Part No. Mfd. Date Description Qty.
1 MPVR12279 ( ) COVERING PUMP CS5 1
3 MPVR12498 ( ) SUPPORT DX 1
4 TBBP00730 ( ) TUBE5X8 1
5 TBBP00729 ( ) TUBE 5X8 1
7 897669 ( ) SCREW STS KN1031- Neu 4x16 - H2 3
8 MPVR12499 ( ) SUPPORT SX 1
9 VTRS00017 ( ) WASHER STEEL INOX 4X12 2
10 PPEL00140 ( ) PUMP 24VDC 1
12 MECB02083 ( )  WIRING, WATER PUMP, CS5 1

N/A NOT AVAILABLE
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PARTS LIST

CABLE GROUP

Ref. Part No. Mfd. Date Description Qty.
4 MPVR12725 ( ) BRACKET SX 1
5 VTVT01072 ( ) SCREW STS KN1038 5x16 - T20 A2 2
6 VTVT01491 ( ) SCREW STS KN1031- Neu 4x16 - H2 4
7 CMCV00479 ( ) CABLE CS5 1
8 LAFN11388 ( ) BRACKET 1
9 CMCV00478 ( ) CABLE WIPER CS5 1
10 CMCV00476  ( ) CABLE FLOOR WIPER CS5 1
11 CMCvo0477  ( ) CABLE VALVE+FLOOR WIPER CS5 1
12 MPVR12724  ( ) BRACKET DX 1
N/A NOT AVAILABLE
Tennant CS5 (04- 2022) 21



PARTS LIST

ELECTRICAL DIAGRAM
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